Tenaris

Tubos de Acero de México, S.A.
Carret, México Veracruz Km 433.7 SN
Delfinc Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

MILL TEST CERTIFICATE Number / Nimero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 16003575 116

Date / Dia: January 29, 2016

Custorner / Cliente: PLESA ANAHUAC Y CIAS. s,,oTBE CV. Customer’s Order liem / Ordemente - ltem; Customer's Reference / Ref. del Cliente:  [Manufacturer’s Works Order N° / Confirmacién de Venta:
21946 ITEM 1 N/A 240932/01

Manufacturing Pracess / Proceso de Manufactura: Product Type / Tipa de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA |BARNIZADO
Istandard er Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends { Extremos:

AP 5L ED45/DECEMBER 2012, ASTM A106/15, ASTM A53/12, ASME SA106/2015 BfX42-.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimansiens / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Nominal:
16.000 X 0.5 INCH SCH 040 /W.C XS 19.697 2133 FT 84.022 FT 7072.435LB 82.85 LB/FT

406.4 X 12.7 MM 6.00/6.50 MTS 25610 MTS 3208.000 KG 123.31 KG/M

r

TENSILE TEST / ENSAYO DE TENSION

e————
FEETL B4327 B AM Ss L

Specimen condifion Specimen dimensions Test Y.5. U.T.S. 'v.5/UT.S] Elongation/Alargamiento
Heat N° | Sample N° | Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N°] MuestraN*{ Ls Sc | Type{ On Size Area Temp. |Min: 290 Min: 415 Req. Max| Lo Min. Obt.
Tipo Tamafio Seceitn | ensayo |Max: = IMax: = -
mm mm2 C WMPa MPa mm % %
38.39 X 13.60 522,26 RT 319 487 0,66 50,8 200 | 470
79861 46583 B AM Ss L 38,33 X 13.20 509,41 RT 320 513 0,62 50,8 298 | 450

|AM: As manufactured / Segin procesc de fabricacién
B Body f Cuerpo
L Longitudinal / Longitudinal

Lo Initial length / Longitud inicial

Ls: Location of sample / Ubicacién de la muestra

Max Maxamum / Maximo
Min Minimum / Mirieng
Obt Obtained / Cbtemdo

Ori: Orientation / Orientacion

Req Max' Required maximum / Maximo requerida
Req Reguired / Requendo

RT Room temperature / Temperatura ambiente

Sc: Specimen condition / Condicidn de la probeta
Ss: Strip specimen / Muesira rectangular

U T 5: Uttimale tensile strength / Resistencia

¥ 5 Yield strength / Fluencra

CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Composifion % / Composicidn %
X100 X 1000 X 10000 X100
[ Mn| si | Mo Cr P ] v Nb | Ni Cu | Sn Al Ti As B Ca N_|Col. 1]Col. 2]Col 35
H Max 28 | 120} = 15 40 30 30 80 — | 400 | 400 - - - - 10 - — | 15 | 100 [}
Min - 29 10 - - - - - - - - - - - - - - - — - -
Heat N° Sample N° [P Max 28 | 120 - 15 40 30 30 80 — | 40c | 400 - - - - 10 - - 15 { 100 ]
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - - - - - - - - - - - -
77970 00001 T 7T 1 51 17] 4| 7 124({ 0] ¢ Jmwojia]mojze]o]s]olir 7701 0 ] 27 ] ©

This certificate 18 183ued by a compuleized system and ri 1s valid with electronic signature O the anginal ceriificata the trade-mark green colored

Tenans® 18 stamped In case the awner of the onginal cerhficats would releass a copy of it, he must atlest its cenformiy to the original one taking

Esta certificado se emita mediamte sistema computarizade y as validado con firma elecirdnica, El cerlificado original pos¢e impreso al logo
Tenans cator verde. En casa de que ¢l pogeader del carhficado enirague una copia, debera garantizar la canformidad con e| original haciéndose

upan himself the responsibility for any unlawful or niot allowed use. Any altersiion and/or falsif will be subjecied to the law.

por cualquier uso ilegal ¢ indebido. Gyal alteracion yfo b egtard sujeta a la ley
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
{52) 229 989 1100 te!
{(52) 229 989 1600 fax

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / NOmero:

16003575

Page / Pagina:

2/6

Date / Dia: January 29, 2016

Customer's Order Iltem 7 Orden

Cliente - ltem: Customer’s ReferenceTﬁef. del Cliente:

Manufacturer's Werks Order N* / Confirmacién de Venta:

Customer { Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

r 21946 ITEM 1 N/A 240932/01
Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producta: Surface [ Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN GALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade f Grago de acero: Ends / Extremos:

AP| 5L ED45/DECEMBER 2012, ASTM A106/15, ASTM A53/12, ASME SA106/2015 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pes/Pz Nominal Weight / Peso Nominal:
16.000 X 0.5 INCH SCH 040/ W.C XS 19.69/2133FT 84,022 FT 7072435 LB 82.85 LB/FT
406.4 X 12.7 MM 6.00 / 6.50 MTS 25,610 MTS 3208.000 KG 123.31 KG/M
[ CHEMICAL COMPOSITION / COMPOSICION QUIMICA ]
Compasifion % / Composicién %
X100 X 1000 X 1000¢ X100
C{Mn] S | Mo| Cr P S Vv [ Nb| Ni | Cul Sn | Al Ti As B Ca | N |[Col 1fCol. 2|Col. 3|
H Max | 28 | 120 - 16 | 40 | 30 | 30 | 80 — | 400 | 400] - - - - 10 - - 15 [ 100] 6
Min - 29 | 10 - - - — - - - - - - - - - - - - — -
HeatN® | Sample N°{P Max | 26 | 120 | — 15 | 40 | 30 | 30 | 80 — | 4000 d00] - - - - 10 - — 15 | 100 ] &
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - - - - - - - - - - - -
77970 84327 P i8 | 66 | 28 2 5 7 19 1] [1] g0 [111] 9 22 0 4 1) 14 { 73 o [271] ©
77970 84328 P 18 { 66 | 28 2 5 B 18 0 0 80 | 109] @ 22 0 4 1] 15 | 72 0 |268] ©
79861 oooot H 19{89 | 19129 & 9 131 0 o 50 { 115 10 | 22 4] 5 a 11 | &3 0D |254] ©
79861 46583 P 18 | 88 | 18 § 31 u b} 151 ¢ D 50 | 112) 9 24 1] 3 a 10 | 64 0 |263| 0
79861 46564 P 20| 881 18] 31 7 B 1.3 1] 0 50 | 1120 9 24 0 3 o} 12 | 63 g J263] 0

Col. 1 SUMA Nb+V+Ti
Col. 2 SUMA Mo+Cr+Ni+Cu+V

Gaol. 3; SUMA Nb+V
H: Heat / Colada

Max Maximum / Maximo
Min Minirum f Minimo

P Product / Producto

THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR

Raquired values Individuals / Individuales Average / Promedio Hatdness typefTipo de dureza:HRC
valores requeridos | Mini— | Max 220 | Var — Mn— | Max-— | Varn— )
Heat N° Sample N* Specimen condition Quad Scale QD MW D Var.
Colada N* Muestra N° Ls Sc Escala | 1 2 3 [Awa.] 1 2 3 | Avg 1 2 3 | Ava.
77810 84327 ) AM 1 TRew 1745 735] 15.1| 746| 74.7| 76.2| 755] i51] 43| 748 747[ 748[ 0S5
77970 84328 B AM 1 HREW | 7657 76.2| 77.0|] 76.6] 77.9| 79.6 780} 785f 774| 76.5| 77.9] 77.3 1.9
This cerlificate 15 155ued by a computenzed systern and it 18 valid with efecironic signature  On tha onglnal cerlificate e {rade-mark green colored w se emite mediante sist compulanzado y es validado con firma electranica. "~ El cerlificado original poses impresa &l lego
“Tenans" 1s stamped In case the owner of tha onginal cortficate would release a capy of if, he musi ailest tg conformuty io the original ona taking Tenans color verde, En ¢aso de que &l p dor del certficad gue una cupia, deberd garantizar la conformidad con & original haciéndose
upon hmself the rasponsibility for any unlawful or not allowed uss. Any and/or wall be i to the law. respongable por cualguier uso ilegal o indebido. Gtralg! alt_gramén ylo ion estard sujeta a la fey

FORO3171




Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
{52) 229 989 1100 tel
(52} 229 989 1600 fax

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number f NGmero:

16003575

Page / Pagina:

3/6

Date  Dia: January 28, 2016

Customer / Clienie: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer s Crder Item ¢ Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente: TManufacturer s Works Order N° / Confirmacién de Venta:

21946 ITEM 1 N/A 240932/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surfaca / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA GONDUCGION SIN COSTURA BARNIZADO
Istandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP 5L ED45/DECEMBER 2012, ASTM A108/15, ASTM A53/12, ASME SA106/2015 B/X42-1245/L.290 PSL1 NORMAL BEVEL
|sisELADO NORMAL
Dimenslons / Dimansionas: Schedule / Cédula: Length / Longitud: Quantity  Cantidad: 4 Pes/Pz Norninat WWeight / Peso Nominal:
16.000 X 0.5 INCH SCH 040 / W.C XS 19.697/21.33FT 84.022 FT 7072.435 LB 82.85 LBIFT
406.4 X 12.7 MM 6.00 / 6.50 MTS 25.610 MTS 3208.000 KG 123.31 KG/M
Required values Individuals / Individuales Average / Promedio Hardness typeiTipe de dureza:HRC
Valores requeridos | Mini— | Max 22.0 | Var— Min:— | Max~— | Var-—
Heat N° Sample N° Specimen condifion Quad. Scale oD M D Var.
Colada N° Muestra N° Ls Sc Escala 1 2 3 JAva.] 1 2 Avg | 1 2 3 | Avg.
— e — A p—— o ——
79861 46583 B AM 1 TiREwW 1 75.0] 79.6] 79.9| 72.8] 80.5] 81.1] 806} 80.7{ 795| 0.3 79.7] 78.8] 09
79861 46584 B AM 1 HrBw | 79.5] 79.7] s0.0] 7o.7] s0.2| go.2| B0.O| 801 801 7o8) 802 60.0) 04
AM: As manufaclured f Seglin proceso de fabricacién ID: Intemal diameter / Diameiro interno Min: Minimum / Minime Quad: Quadrant / Cuadrante
Avg: Average / Promedio Ls- Location of sample / Ubicacién de la muestra MW: Middle wall / Centro Sc: Specimen condifion / Condicién de la probeta
B Body { Cuerpo Wax Maximum / Maximo 00 Outside diameter / Didmetro extemo Var: Varlation / Variacién
Standard / Norma: Standard / Norma
HeatN°® | Sample N° | Ls Sc Result Heat N® | Sample N* | Ls S¢ Result
Colada N” | Muestra N° Rasultado Colada N°* | Muestra N* Resultado
TI70 84328 B AM Good / Bueno 79861 46584 B AM Good / Bueno
IKM As manufactured / Segin proceso de fabricacién B Body/ Cuerpe Ls Location of sample / Ubicacién de la muestra Sc Specimen condition / Condicin de la probeta J
cate the frade-mark green colored Esir certicado se emite mediarte sish P y o5 validado con firma glectronica.  El certificado orginal pases impreso el logo

This certiicate (s 1ssued by a computerized system and it 1s valid with electronic signaiure  ©On the original certifi

“Tapans" s stamped  In case the owner of the onginat carificate would release a copy of i, he must attest its conformry to the original one taking

Tenans colar verde. En caso de que el poseedor del certiicade antregue una copia,
wsa ilegal o indebids. Cual

respongable por cualqui
—

deberé garantizar la cenformidad con el original haciéndose

alteiackin ylo falarficacion estard sujeta a la tey

upon hmself the responsibility for any unlawfd or nol allewed use. Any aheration andlor falsification will ba subﬂeﬂ to the law.

FORO03171




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejerla, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 289 1600 fax

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero: Page / Pagina:

16003575 4/6

Date / Dia: January 29, 2016

Customer / Cliente: PLESA ANAHUAC Y CIAS. 5.A. DE C.V. Customer's Order Hem / Orden Cliente - ltem: Customer‘saﬁerence I Ref. del Cliente: [Manufacturer s Warks Order N° / Cenfirmacidn de Venta:
21946 ITEM 1 N/A 240932/01
Manufacturing Process / Procaso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard o7 Specification / Normas o Especificaciones: Stee| Grade f Grado de acero: Ends / Extremos:
AP| 5L ED45/DECEMBER 2012, ASTM A106/15, ASTM A53/12, ASME SA106/2015 B/X42-L245/L. 290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensicns / Dimensiones: Schedule / Gédula: Length / Longitud: Quantity / Cantidad: 4 PcsiPz Narninal Weight / Peso Nominal:
16.000 X 0.5 INCH SCH 040 / W.C XS 19.697/21.33 FT 84.022 FT 707243518 82.85 LB/FT
406.4 X 12.7 MM 6.00 /6.50 MTS 25.610 MTS 3208.000 KG 123.31 KG/M
—————————————————————
| HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Preslén Time / Tiempo Results / Resuliado
Unit f Unidad. Value / Valor Seconds / Segundos
mpa 154 Satisfactory / Satisfactorio
——————————————————
| REAT TREATMENT / TRATAMIENTO TERMICO |
Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat freatment process / Medio de enfnamento del tratarniento térmico: nfa
Temperature Scale / Escala de Temperatura n/a
Type
Tipo
asrolled
| SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA |
Supplementary information
Infarrnacién. Suplementaria
Manufactured by TenarisTamsa Fakneado por TenarisTamsa
Steel making process: Fabncacién del acero:
Eiectne Arc Fumace-Ladle Fumace-Continuous Casting Machine Homa de Arca Eléctrico-Home de Afinacién-Méquina de Calada Consnua
_Fuliy Killod Steel Acerc calmado con aluminio
This cerbficala 1s 1ssued by a compuierized system and it 1 valid with elactronic signature  Cn the orginal ceriificate the trade-mark green colored Estc cerfficado se emite medianie sist computarizade y es validade coni firma slectonica.  El centficade oniginal pesee impreso el logo
"Tenans” |s stamped. In case the owner of the onginal cetificate would release a copy of t. he must atiest sts confarmiy to tha ariginal one taking Tenans calor verde. En caso d@ que &1 pasaedor del cerbficada entregue una copia, debera garantizar Ja conformidad con el eriginal haciéndose
upan himself the respensinility for any unlawful or not ﬁmd use, Any alteration andfor falsifi will ba subjectad to the law. | ble por cualquier uge ilegal ¢ ido. Cualquier alteracion vio i6n estara sujeta a la ley
FORO3171
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Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

{52) 229 989 1600 fax

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

16003575

Page / Pagina:

5/6

Date / Dia; January 29, 2016

Customer / Cliente: PLEA ANAHUAC Y CIAS. S.A. DEC.V. Custorner's Ovder ltem / Orden Cliente - lem: Customer s Reference / Ref. del Cliente: | Manufacturer’s Works Qsder N*/ Confirmacidn de Venta:
21946 ITEM 1 NIA 240932101
Manufacturing Process / Procaso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
lStandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero! Ends / Extremos:
AP] 5L ED4S/DECEMBER 2012, ASTM A106/15, ASTM A53/12, ASME SA106/2015 B/X42-1245/1.290 PSLA1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 PcsiPz Neminal Weight / Peso Neminal:
16.000 X 0.5 INCH SCH 040 / W.C X3S 19.69/21.33 FT 84.022 FT 7072435 LB 8285 LB/FT
406.4 X 12.7 MM 6.00 /650 MTS 25.610 MTS 3208.000 KG 12331 KG/M

=

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA |

Supplementa

ry Information

Informacion Suplementaria

Material free from Mercury contamination
Not repalred by welding

Non destructive test, Satisfactory
Inspection method

FLMPI - EMI - FLVI - MP1 -
MATERIAL ACCORDING TO NACE MRC175 1 1SC 15156-2, 2009 AND NACE MRG103, 2010 ONLY FOR HARDNESS

Material libre de contaminacion de Mercurio
No reparado por seldadura
Contral no destnictivo. Satisfactoric

|métoco de inspescion

FLMPI - EMI - FLV1- MPI -

MATERIAL DE ACUERDO A NAGE MRO175 / ISC 16158-2, 2009 Y NACE MRD103, 2010 SOLO DUREZA, MAX. 22

*Tenans' s stamped. In case the owner of the anginal cartrficate would releasa a copy of i, he must atlest iis conformily 1o the original ona takang
upon himself the responsibility for any unlewful or not allowad use. Any alteration andfor falsrﬁc_a_ton will be subjecied to the law.

22 HRG MAX. HRC
Tamsa Ref: 726448 Tamsa Ref: 726448
Heat N° Quantity Length Weight Heat N° Quantity Length Weight
Colada N° Cantidad Longud Peso Colada N* Cantidad _ |ongrtud Peso
{Pieces) () (m) (Tons) (Pleces) (ft) (m) {Tons)
—_—
77970 2 4186 12.76 1.603 79861 2 42.16 12.85 1.615
Average length per pipe Nominal weight per pipe
Longii.ui premedio por fubo Peso nominal por tubo
(R} (m) (Ibift) tkg/m}
21005 6.403 84 176 125.264
TTHs cercate 15 1ssued by a computerized system and 1t is valid with electronic signature On The original cerificate the frade-mark green colored JEste cerliicado se emite medi putarizado y @s validado con firma elecirdnica.  El certificada original pogesa imprase el loge
Tenaris calor verde, En caso dé que el p dor del d una copia, deberd garantizar la conformidad con ariginal haciéndose

Gn estard sujets a la ley

6n yfo

r le per cualkyuler uso ilegal o indebid Clﬁlqumr'

FORO3171
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Tena rls Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

MlLL TEST CERTIFICATE Number / Ndmero: Page / Pagina:

CERTIFICADC DE PRUEBAS EN FABRICA 16003575 6/6
Date / Dia: January 29, 2016
'mm \s_ﬁﬁ Customer’s Order ltem / Orden Clienta - ltem: Customer’s Referencemér. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
21946 ITEM 1 N/A 240932/01

Manufaciuring Process f Proceso de Manufactura: Product Type / Tipo de Producte: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
rﬁ\dard or Speciiication / Normas o Especificaciones: Steel Grade f Grado de acero: Ends / Exiremos:

API 5L ED45/DECEMBER 2012, ASTM A106/15, ASTM A53/12, ASME SA106/2015 B/X42-L245/L290 PSL1 NORMAL BEVEL

BISELADC NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 4 Pcs/Pz Nominal Weight / Peso Neminal:
16.000 X 0.5 INCH SCH 040 f W.C XS 19.69 7/ 21.33 FT 84.022 FT 7072.435 LB 82,85 LBIFT

406.4 X 12.7 MM 6.00 / 6.50 MTS 26.610 MTS 3208.000 KG 123.31 KGM

Por el presente cerfificamos que el matanial aqui descrito ha side fabricado, ‘muesireado, ensayado e inspeccionade de

This Is to cerlify that the product described here has been manufaciured, sampled, tested, and inspected In accordance with
acuerdo a los requisifos de su orden de compra. Este cerlificado no es, ni puede ser usado, como una declaracidn de origen.

purchaser order requirements. This certificate is not a declaratien of arigin nor may it be used as a geclaration of origin.
CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE
- 1 .

INSPECTION COMPANY
COMPARIA DE INSPECCIGN

NO APLICA ra

Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY GERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD RESPCNSABLE DEL DEPTO, DE CERTIFICACION DE CALIDAD
Teresa M, Castelld Abraham Angel César Alemin Gil
This coriiocate i 1ISsued by a computerized systemn and it 18 valid with slecironic signature  On the criginal cerifficata the trade-mark green colored Este certificado s& emite mediante si putarizado y s validado con firma leciranica. El ceriificade original posee impreso & lopa
Tenans" |s stamped In case the owner of tha onginal cerificate would release a copy aof i, he must aitest s conformrty to the oniginal one taking Tenans color verde, En caso de que ef poseedor del certficado entregue una copia, deberd garantizar la conformidad con €l ofiginal haciéndose
upon hymself the responsibility for any uplawful ar not allowed use. Ay lion andfor fateif will be subjecied to the law. P ble por cualguier use ilagal o indebide. Cualg alterawion yio falsificacién estaré sujeta a la ley
FORD03171



